
 

Village of Watkins Glen 

303 North Franklin Street 

Watkins Glen, NY 14891 

 

Prepared by: 

 

145 Culver Road, Suite #160 
Rochester, NY 14620 

(585) 381-9250 — (585) 381-1008 fax 

www.mrbgroup.com — e-mail:  info@mrbgroup.com 

 

 
Copyright Ó 2020 by MRB Group 
All Rights Reserved 

 
The following is an excerpt from the New York Education Law Article 145 Section 7209 and applies to this document. 

“It is a violation of this law for any person unless he is acting under the direction of a Licensed Professional Engineer or Land Surveyor to alter an item in any way.  If 
an item bearing the Seal of an Engineer or Land Surveyor is altered, the Altering Engineer or Land Surveyor shall affix to the item his Seal and the Notation ‘Altered 
[...]
alternative is the Passive Intake Screen Z-Alloy developed by Johnson Screens®, part of 

the Aqseptence Group. The high capacity passive intake screens provide uninterrupted 

water withdrawal from lakes and are custom designed to provide maximum efficiency, 

while minimizing installation, operation, and maintenance costs. The product is 



Preliminary Engineering Report Village of Watkins Glen 
Comprehensive Water System Study December 2019 

 

MRB Group Project No. 2330.19001  Page 20 
 

environmentally friendly, with an intake approach that meets the EPA’s 316b regulations 

for fish protection. There is no waste stream, easy cleaning, and no moving parts. The 304 

stainless steel option is applicable for fresh water and the Z-Alloy has shown to specifically 

repel zebra mussels. The dual-flow modifier creates a nearly uniform low flow velocity 

through the entire screen surface. This significantly reduces impingement and entrainment 

of debris, while protecting aquatic organisms. A pilot study would determine the need for 

the use of chlorine or similar chemicals in conjunction with the proposed intake screen. 

Product information, design specs, and an associated quotes for Johnson Screens® is 

included in Appendix G. 

 

There is current concern of cavitation occurring at the raw water intake pump station with 

only one intake line. Approach velocity and flow patterns are two of the most important 

characteristics required for efficient sump pumps. An approach velocity between 0.5 fps 

and 1.5 fps, evenly distributed flows to the pump suction, and no turbulence is required. 

The effect of vortex formation on pump operations is associated with free surface vortices 

causing aerated flow, air ingestion, rumbling noises, and submerged or free surface vortices 

imposing load fluctuations on impeller blades. As a result, the pump experiences 

vibrations, rough running, cavitation, and damage and erosion to the impeller. Headloss 

calculations were performed at the intake crib, as well at the pump station to ensure the 

existing pumps supply sufficient suction.  

 

Based on the calculations, there is adequate submergence for the two (2) pumps, and the 

approach velocity is about 1.28 fps at average operation at 1.3 MGD. However, if both 

pumps operate at their maximum output and the WTP produces a maximum of about 1.9 

MGD, the approach velocity is 1.87 fps, which exceeds the maximum recommended value. 

The plant can only safely produce a maximum about 1.5 MGD to maintain evenly 

distributed flow. The proposed Johnson Screen has a dual-flow modifier with a maximum 

flow of 1,300 gpm, which equates to about 1.9 MGD. The average slot velocity is about 

0.4 fps, and the maximum slot velocity is about 0.47 fps. Therefore, even flow is 

maintained even at maximum WTP capacity. Headloss and submergence calculations for 

the intake and raw water pump station are included in Appendix H. 

 

3. Chemical Treatment Alternatives 

Alternatives to chlorine were investigated to control zebra mussel growth and limit 

potential risks to the water distribution system. Although there are numerous chemical and 



Preliminary Engineering Report Village of Watkins Glen 
Comprehensive Water System Study December 2019 

 

MRB Group Project No. 2330.19001  Page 21 
 

physical solutions available, the following paragraphs discuss two of the best alternatives 

based on previous applications and successful case studies in the Great Lakes and Finger 

Lake Regions.  

 

Although there are chemical alternatives to chlorine such are bromine and copper, the best 

alternative, although costly, is the biological pesticide Zequanox®. This molluscicide 

controls the invasive species during all life stages, from larva to adult. Once ingested, it 

deteriorates the digestive lining of the mussels, resulting in mortalities over a period of 

several days to weeks. The advantage is this product delivers efficacy comparable to 

chemical solutions, but does not endanger employees, damage equipment, or result in 

harmful impacts to the environment or other aquatic organisms when used properly. It is 

ideal for open water systems because it is highly selective with no significant effect on 

water quality of non-target organisms. In addition, Zequanox® can be applied using 

standard mixing and injection equipment. Unlike mechanical solutions, there is no need for 

costly capital investments or complicated installation and maintenance. The treatments are 

non-corrosive, non-volatile, and do not require detoxification or deactivation before water 

discharge. Each treatment is customizable, designed to fit the needs for an individual water 

system based on the degree of infestation and desired level of control. The treatments can 

be completed between 2 and 8 hours. Finally, the EPA approves Zequanox® and classifies 

it as a reduced-risk aquatic pesticide and there are minimal regulatory restrictions in 

comparison to chemical alternatives. A product brochure for Zequanox® is included in 

Appendix I. 

 

C. PUMP STATION UPGRADES 

The equipment and layout of both the raw water intake pump station and the Steuben Street 

pump station are dated and nearing the end of their useful lives. In addition, the Village 

discussed a concern that the pumps at the raw intake station are improperly sized, and 

consequently inefficient. In 2011, there was a proposed 2-phase raw water station 

improvement project, but the plans were never implemented. It is recommended to revisit 

these proposed plans and make upgrades or adjustments as needed. Both pump stations 

upgrades are included in the cost estimate. 

 

D. WATER TREATMENT PLANT UPGRADES 

Although the WTP operates well, there were a few recommendations outlined by the DOH 

inspection, many of which are already being addressed by the Village. The following 



Preliminary Engineering Report Village of Watkins Glen 
Comprehensive Water System Study December 2019 

 

MRB Group Project No. 2330.19001  Page 22 
 

sections describe outlying required upgrades to the chlorine room, current filter and 

processes, and recommendations for combating and monitoring high turbidity levels 

reported in treatment plant effluent. An existing and updated hydraulic profile are included 

in Appendix J. 

 

1. Chlorine Room Ventilation 

As addressed during the DOH inspection, there is improper ventilation for the chlorine 

room. In the event of a gas leak, the fan discharges adjacent to the access door to the 

treatment plant, which poses a serious health and safety concern for plant operators. 

According to Ten States, the ventilating fan requires a capacity to complete one air change 

per minute when the room is occupied. The fan should take suction near the floor and be 

installed at as great a distance as is practical from the door and air inlet, with the point of 

discharge located so as not to contaminate air inlets to any rooms or structures. It is also 

recommended the new vents discharge to the outside atmosphere above grade and remote 

from air intakes. 

 

2. Turbidity Reduction  

The relationship between turbidity breakthrough and limiting headloss is also strongly 

affected by the efficiency of chemical pre-treatment. Currently, alum is added as a 

coagulant as the raw water influent enters the flocculation chamber. The operators at the 

plant noted that when large meteorological events occur, the sediment in Seneca Lake 

churns up, and the turbidity of the influent water significantly increases. It is possible to 

add more during these events, but this is not a practical long term solution. Additional 

coagulant and polymer use could be considered in addition to another form of pre-

treatment. 

 

Currently the WTP does not include any clarifiers. Although the clarification process is 

commonly used for treating raw surface water, it is not considered an economical 

alternative due to capital and operation costs, as well as the time required to bring the 

process online. In addition, clarifiers need to be on line for several days before providing 

effective pre-treatment, and since the high turbidity is tied to irregular meteorological 

events, this is not a reliable alternative. Finally, multiple clarifiers would be required to 

treat the 2.5 MGD peak design flow. The size of the units, the required land area for 

construction, and the cost of materials and construction is prohibitive for a process that is 

needed only after significant meteorological events. 



Preliminary Engineering Report Village of Watkins Glen 
Comprehensive Water System Study December 2019 

 

MRB Group Project No. 2330.19001  Page 23 
 

 

Adding pre-filtration in the form of pressure filters or bag filters was considered the most 

effective alternative. Pressure roughing filters can be brought on line quickly as raw water 

turbidity increases, and allows for the use of coagulants to further reduce turbidity levels if 

necessary. It is recommended to install a pressure filter system which included three trains, 

with each train consisting of a contact clarifier followed by an anthracite filter to capture 

some of the larger solids before flow reaches the finishing filters. Therefore, adding vertical 

pressure roughing filters to the raw water influent end of the WTP would maintain low 

turbidity effluent regardless of meteorological events, and subsequently decrease the solids 

load on the finishing filters downstream. Filter details and updated WTP site plans are 

included in Appendix K. 

 

According to Ten States, for systems with three or more filters, online turbidimeters should 

be installed on the effluent line from each filter. Turbidimeters on individual filters should 

have an alarm that sounds when the effluent levels exceeds 0.3 NTU. Therefore, 

monitoring these events using a SCADA system at both the intake and entrance to the 

treatment plant would assist in managing pre-treatment doses prior to filtration.   

 

3. Filtration Processes  

The WTP houses four (4) 10 feet x 10 feet filtration cells, with three (3) active and one (1) 

for backwash in typical operations. The filter media is 30 inches thick, with the top layer 

comprised of 18 inches of 1.0 – 1.2 mm anthracite, and the remaining 12 inches comprised 

of 0.45 – 0.55 mm sand. The larger grain size of the anthracite layer permits greater depth 

penetration of solids and larger solids storage volume in the filter. The sand layer is used 

as a protective barrier against breakthrough. Although a dual-media filter is preferred over 

mono-sand filters, the WTP effluent still contains high turbidity and disinfection 

byproducts.  

 

Two factors are important for media selection: the time required for turbidity to break 

through the filter bed and the time required for the filter to reach limiting headloss. With 

properly selected media, these times should be about the same. Based on an average flow 

rate of 1.3 MGD produced by the plant with (3) filters in use and (1) reserved for backwash, 

the approximate filtration rate per filter is about 3.62 gpm/ft2.  

 

Granulated Activated Carbon (GAC) is effective in reducing taste and odor control (TOC), 



Preliminary Engineering Report Village of Watkins Glen 
Comprehensive Water System Study December 2019 

 

MRB Group Project No. 2330.19001  Page 24 
 

as well as adsorbing natural organic compounds and synthetic organic chemicals. GAC is 

made from organic materials with high carbon contents such as wood, lignite, and coal. It 

typically has a diameter ranging between 1.2 – 1.6 mm. GAC has a high uniformity 

constant to promote stratification after backwashing, and minimize desorption and 

premature breakthrough. Existing rapid sand filters can easily be retrofitted to replace 

anthracite with GAC, and pilot studies have shown GAC filters outperforms anthracite 

filters with superior reduction of organics, lower chlorine demand, and lower TTHM 

formation, while maintaining similar run times and filtered water turbidities. By retrofitting 

the existing underdrains to include air scouring, the media bed can be expanded by 30%. 

This will accommodate 12 inches or sand and 32 inches of GAC. At design flow of 1.3 

MGD, this provides approximately 7.5 minutes of Empty Bed Contact Time (EBCT). At 

peak design flow of 1.9 MGD, this provides approximately 6.1 minutes of EBCT. If at a 

future date, the plant requires additional TOC, free standing GAC vessels can be added to 

the filtration process. However, at this point, retrofitting the existing filters is the most cost-

effective solution. The product information and drawings for the proposed GAC retrofitted 

filters are included in Appendix L. 

 

E. STEUBEN STREET TANK 

The Steuben Street Tank is a critical part of the water distribution system. It houses treated 

water directly from the clear well and stores it for the entire lower pressure zone of the 

network.  

 

1. Chlorine Contact CT 

According to the DOH report, after evaluating monthly operation reports, it is not clear that 

adequate concentration time to meet the 3-log removal and/or inactivation requirement for 

Giardia cysts is provided at all times during the year at the Steuben Street tank and pump 

stations. Based on the previous analysis, the months of July, August, and September were 

in violation. However, when the 2-log credit for direct filtration is applied, all 12 months 

exceed the 3-log inactivation requirement. Since the contact time is very close to the limit, 

it is recommended to improve baffling factor of the Steuben Street Tank by adding inlet 

and outlet baffles.  

 

In addition, as the existing tank does not provide sufficient contact time to meet the 3-log 

inactivation of Giardia, an additional 0.5 MG tank is recommended. This will also create 

redundancy for the existing 0.5 MG tank, and prevent disruption in operations when one 



Preliminary Engineering Report Village of Watkins Glen 
Comprehensive Water System Study December 2019 

 

MRB Group Project No. 2330.19001  Page 25 
 

tank needs maintenance or repair. With an additional 0.5 MG of storage, the log 

inactivation time is approximately 63.5 for viruses and 3.3 for Giardia. A summary of all 

CT calculations is included in Appendix M. 

 

2. Tank Rehabilitation 

In 2019, the Steuben Street Tank was inspected in response to a violation to AWWA 

Standard G-200 that internal inspections on storage tanks be conducted every 5 years. 

Based on the structural conditions from the inspection, the seal between the base and tank 

bottom needs attention and the exterior sidewall welds, plate surfaces and roof exterior 

plates are corroded. There was less than 1 inch of sediment in the tank. The general 

recommendations include reinspecting the tank in 5 years, recoating the tank exterior, and 

resealing the junction of the exterior tank bottom and concrete base. In addition, it is 

recommended that lead paint tests be conducted. A copy of the inspection report is included 

in Appendix N. 

 

F. WATER QUALITY 

According to the 2018 Annual Drinking Water Quality Report issued by the Village, the 

total trihalomethanes (TTHMs) were in violation in the Town of Reading. From the four 

samples taken over the course of the year, the average level detected was 72.6 µg/L with a 

range of 45 to 100 µg/L. In the Town of Dix, four samples were taken as well. The average 

level detected was 98.8µg/L with a range of 80.2 to 110µg/L. The Maximum Containment 

Level (MCL) issued by the EPA is 80µg/L. An MCL is the highest level of containment that 

is allowed in drinking water. It is likely the high levels of TTHMs are a by-product of 

drinking water chlorination. Consuming drinking water with high levels of TTHMs over 

many years may experience liver physiological problems related to the liver, kidneys, or 